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Cold-setting Resin Polyethylene Sheath

Concrete

Prestressing Steel

Figure 1 "After-Bond’ prestressing steel
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Figure 2 Diagram of cyclic temperature change
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. Table ! Testresultsof resinsubjected to the cyclic temperature change
FEIE, RGO 4HHEIES0 Tensile Shear| Tensile Compressive Shore
TITWVWEIEOMREELOE K2 Strength Strength Strength Hardness
AR (N/mm’) (N/mm’) (N/mm’) (Dscale)
e B 13.53 29.42 92.18 84
ZORREE - 1LIZTT, As Hardened 13.24 33.34 93.16 85
£ 11b. REEDEDTE 13.2400.13.337 | 30.40 31,053 | 93.16 10.92.833 | 84 1843
bO, BRDEOLVET | Feltt et |V . e -
perature Change| "% ' '
HEFMMU TN DD H | e dened | 13,53 m13.500 | 36,28 132,360 | 97.09 1 96,107 85 1 86.0
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2. 2 ZEEBHHETFTTOPCHMLBIEOMNERR
ARBCE, BtmTEcoPC#M  Table 2 Condition of fluctuating Tload

DISHEMH LT b +5mit E .
PEBRB P DNTHEL R, Bk Condition
fres—21Cmd, Lower Stress Limit|Specified U.T.SX 0.6
EiETIE, BBz 1. 96N,/mm

<%, AEBCIHO8N,/mm ¢ | otress Amplitude 98 N/mm’
BIBoTk, Number Of Cycle Two Millions

HABRERER-3IITT,

Table 3 Test results of the resingiven the fluctuating load during hardening

HRERLD . BN EBEZIT RN D Embedded Ultimate Bond Average of
AT, SHEBE R b OBET Length bead | Sirengih | Bond Sirenath
WLTHHOD, AREERLITEDDS |yardened with- 100 76,884 80.22
nEhrorz, out Fluctuating 81.94
£, M- 3 E L s b & |0 ¥ 16198 8365
CORGRETT. Hardened under 98 75,511 80.32
Fluctuati 79.39
CORCRT LI, Li‘iﬁﬁ&iﬁbﬂfhﬁ LOZ; vatins 99 74,531 78.45
HERLTVD I ENDPD =, m
S ail
2.3 F7H—E> kP CHHOMNBMHE /
KRBT, 778 Ay kP CHIMES 250 f
B 3EROBEMZ AL, BEEL180mm. 0 f
EX200mmoa>y s ) — bRBRIKICHED o 40 f
A, FLT. a2 Y— b OFERREH gw
BAERE U= o (0
ZOR-RBE—4ITT, .
#£—4kb,. 21. SmmOT 7Y —EKLE 0 2 3 4 5
PCRMOBAMEMILE, AHOTZT L Bﬂ:fﬁﬁageme“tfwm)l .
_ A . igure elation between applying load an
EUEZPCHMMEASTHD I LADES displacement at the free end
7o Table 4 Results of pull-out test
_ Maximum Pull-Out Load| Maximum Bond
Prestressing Steel 2
(kN) Strength (N/mm’)
21.8mm ' After-Bond’| 73.0 380
. 79.1 413
Prestressing Steel 70.4 . ave.74.2 367 ave. 387
21.8mm Grouted 75.2 392
Prestressing Steel 68.7 ave.74.2 358 ave.375
21.8mm Uncoated 60.0 313
' 86.0 448
Prestressing Steel 76.5 ave.74.2 399 ave.387

—372—



FUAMVAFTI Ly Y— MG S 4aEs AR DY LERSUR (19945:105)

2. 4 HBHIC L TR
AABTIE. 21. 8mmOT77H— R FPCHMLOREMA LD 7)) — bEHBIKOMHNIT /et % e
Ao RBAROHMEEZN - 41, RBHOEEEZE—HIIRT,

900 P/2_600 P/2 900

Grip lLoad Cell /4‘010I Prestressing Steel
- A b o
; = [AY i HﬂHDN
St,D10-@200
0o 2, 400 i A0

Figure 4 Flexural test beam
Tabled List of test beams
Identification [Material of Sheath |Prestressing Steel|l State of Bond

21. 8mm’" After—Bond’
AP C Polyethylene Prestressing Steel

21. 8mm Grouted
G P C Steel Prestressing Steel
21. 8mm Unbonded
Prestressing Steel
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Bonded

Bonded

U P C Polyethylene Unbonded

Table 6 Results of flexural tests

Identifi|Stressing |Stressing at Bottom{Bending Moment at Ultimate
Load of Beam First Cracking Moment

—cation (kN) (N/mm?) (kN—=m) (kN-=m)
44,1 92. 7

AP c 368. 9 6.55 44.4 ave.44.3 |82.6 ave.87.17
46. 8 83. 8

G PC 380. 4 6. 76 40.4 ave.43.6 |B2.6 ave.B83.2
44. 3 78. 2

v PC 336. 1 5. 96 35. 9 ave. 40. 1 78. 6 ave. 78. 4
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Figure 5 Relation between applying load (P) Figure § Relation between applying load (P)
and mid-span deflection(&) and maximum crack width (¥max)
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Figure 8 Histogram of friction-coefficient( )
ORELEBIC L 2RO LI RD o 2,
Ol FHEIL. BRI TOEBHEICL 2RBII LI o
@21. 8mmO7 7% —H> KP CHMMOBRAMNERER, BHOV/ Y F&MELEP CHMEA%TH
5T eBbrok,
@775 —Ry FPCHMER\=IY2) — NEMIZ, BEOTSH b EMLET Y 2 ) — N & R

RNVFHFHEZ D > TWB T edbhrolk,
ORMBBMD TCHE LT 77 —RY FPCRMOBEGRuIZ. EooEhbind, EHEH AI NV —

AZRWEBEDOP CHMONL /3 TH o1
OFEMEICBIT BT THAE LRI, EHb. TROBEALAF NI,

—374—





